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            TEST REPORT  
 

Sample Description : Powder Free Latex Examination Gloves,  

Device Basic UDI-DI: 955589090ASAPPFL4G  

Brand Name  : ASAP 

Country of Origin : Malaysia 

Country of Destination : All countries 

Size   : M 

Quantity Tested  :  13 pieces  

Test Conducted  :   Dimensions 

Test Method           :   EN 455 Part 2:2015  

Testing Period  :   21 May 2021 – 04 June 2021 

 

Based on submitted samples, the following results obtained :- 

 

 Size    Size M M M M M M M M M M M M M Median 

Width 

Median: 95±10mm 
95 94 95 95 94 95 94 95 95 95 95 94 95 95 

Length 

Median: ≥ 240mm 
251 248 251 252 252 254 250 252 252 251 251 250 251 251 

 

 

 

 

 

 

 

 

 

 

 

 

 

****End of Report**** 
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